
 

 

 

EXHIBIT B 

 

REVISED SITE SPECIFIC STUDY 



 

   

 

 

 

Tyson Poultry, 
Inc.  

Waldron Facility  

Poteau River Section 2.306 Site Specific  
Water Quality Study  

 
Revision 3  

December 2018 
October 28, 2016 



Poteau River Section 2.306 Site Specific 

Water Quality Study  
 
 
 
 
 
 
 
 
Prepared for: 
 

Tyson Poultry, Inc.  
Waldron Facility 
442 Plant Street  
Waldron, AR 72958 
 
 
 

 
Prepared by: 
 
GBMc & Associates 
219 Brown Lane 
Bryant, AR 72022 

 
 
 
 
 
Revised December 2018 
October 28, 2016 



October 28, 2016 – Rev. 3 December 2018 i 

EXECUTIVE SUMMARY 
 

Study Objective................................................................................................................................. EX-1 
[...]
Our recommendations, based on the finding of this supplementary study are that the 

Fisheries Use be designated as “Supporting” and that the revision of the minerals WQC proceed.   

 

Proposed Changes to WQC in Poteau River and the Unnamed 
Tributary 
 

The new proposed WQC for minerals is presented in Table EX-2.  These new criteria are 

based on the current ADEQ procedure to establish instream site specific minerals criteria and 

supersede any previous criteria calculated for this project.  

 
Table EX-2.  Proposed new WQC for minerals in the Poteau River. 
Stream Chloride (mg/L) Sulfate (mg/L) TDS (mg/L)
Poteau River (PR-2) 185 200 786 
Unnamed Tributary (UT-2) 180 200 870 

 
 
 The “Instream Criteria” that are presented in Table EX-2 were developed from water quality 

sampling for those parameters in the Poteau River and the Unnamed Tributary downstream of the 

two point source discharges (Tyson Waldron and the City of Waldron).  Data used in developing the 

criteria are provided in Appendix B.  The proposed WQC for the Poteau River are the 95th percentile 

of the in-stream data collected during these two studies (2012 and 2015/16) and by ADEQ over the 

five year study period, as part of their ambient monitoring program.  The instream criteria for the 

Unnamed Tributary are the 95th percentile of the monthly data collected during the 2012 study.  

 These new WQC are appropriate based on the results of the bioassessments.  The 

macroinvertebrate community in the river was evaluated in 2012 and again in 2015 during the same 

timeframe that these samples were collected.  Results from the studies indicate that the 

macroinvertebrate community below the point source discharges is similar to that of the local control 

streams and is in attainment of the aquatic life use (Fishery Use).  Therefore, since the biota in the 

river is in attainment of the Fishery Use, under the existing and historical minerals levels, the water 

quality criteria can be safely adjusted to the level observed in the river over the past several years 

with assurance that the Fishery use will continue to be maintained.  The 95th percentile was used to 

establish this new WQC for each mineral as specified by ADEQ.   

We recommend that the new instream criteria in the Poteau River extend from the confluence 

of the Unnamed Tributary (the receiving stream) downstream to the Highway 59 Bridge crossing 

(Walker Mountain Road) that is just downstream of the confluence of Shadley Creek and Cedar 

Creek, in Arkansas.  This location is approximately 5 miles upstream of the Oklahoma state line.   



Executive Summary  
 

October 28, 2016 – Rev. 3 December 2018 EX-13 

As noted above, the requested WQC for sulfate, chloride and TDS are consistent with the 

historical discharge concentrations that the river has experienced for the past several years and have 

not triggered any Beneficial Use Monitoring Program (BUMP) assessment thresholds in Oklahoma to 

date (700 mg/L for TDS and 250 mg/L for chloride and sulfate).  In addition, based on a cursory 

review of water quality data for chloride, sulfate and TDS at both the USGS Cauthron, Arkansas 

station (USGS No. 07247000) and at the Oklahoma Water Resources Board BUMP station (No. 

220100020010-001AT) near Heavener, Oklahoma, it appears that the data from 2008 to current is 

well below the thresholds noted above.  Specifically, out of the 28 data points from the Cauthron site, 

there were no values reported in exceedance of the current standard.  Further, we recommend that 

the proposed criteria in the unnamed tributary begin at the Tyson outfall and extend to the Poteau 

River thence extending downstream in the river to the Highway 59 bridge.   

The remainder of the report is organized as follows: 

 The initial Reg. Section 2.306 Site Specific Water Quality Study is presented 

immediately following the Executive Summary, beginning at Page 1 and 

continuing through Page 60.  It provides results and information as existed 

during the period of time in which the study was conducted (March 2011-

February 2012). 

 The Addendum Study immediately follows the initial Reg. Section 2.306 Site 

Specific Water Quality Study beginning at Page ADD-1 through ADD-21.  It 

provides results and information as existed during the period of time in which 

the study was conducted. 

 Appendices referenced are found following the Addendum.   

 

 



Initial Reg. Section 2.306 Site Specific Water Quality Study 

October 28, 2016 – Rev. 3 December 2018 1 

1.0  Introduction 
 

1.1 Background 
 

A 3rd party rulemaking exercise was completed in mid 1990’s that removed the domestic 

water supply use and established the current instream standards for minerals in an Unnamed 

Tributary (receiving discharges from Tyson Foods Waldron and the City of Waldron) to the Poteau 

River and the Poteau River downstream from the Highway 71 (Reach 031).  Since then, phosphorus 

limits have been imposed on the facility requiring changes in treatment chemicals that have 

increased the discharge of minerals.   In addition, increases in dissolved minerals from the Tyson 

Waldron Facility are the result of increased boiler blowdown from the production of increased 

volumes of hot water and increased use of cleaners needed to comply with Federal Drug 

Administration rules regarding food safety; and increased quantities of marinades associated with 

Tyson Waldron’s products.  

The Quality Assurance Project Plan (QAPP) that outlines the tasks necessary to amend the 

dissolved minerals criteria downstream from the Tyson Waldron Facility (based on the facility’s 

current discharge level of minerals) was submitted to ADEQ on December 30, 2010; comments were 

received and the QAPP was finalized and resubmitted on March 9, 2011.   

Tyson Waldron discharges pursuant to NPDES AR0038482.  The current (interim) permit 

limits for TDS, chloride, and sulfate are monitor and report only.  The Tyson Waldron discharge will 

likely exceed the final permit limits the majority of the time.  The final permit limits are scheduled to 

become effective on approximately October 1, 2013 (3-years after the effective date of the permit), 

unless they are modified through the 3rd party rulemaking provision of the Arkansas Water Quality 

Standards (Regulation No. 2).  

 Tyson Waldron is located in the Poteau River watershed within Segment 3I of the Arkansas 

River Basin, USGS HUC 11110105-031, in Scott County Arkansas.  The Facility is classified as a 

poultry slaughtering and processing industry and is currently authorized to discharge treated process 

wastewater and boiler blowdown through NPDES Outfall 001 (NPDES No. AR0038482) to an 

Unnamed Tributary of the Poteau River.  Tyson Waldron and the City of Waldron Wastewater 

Treatment Plant (WWTP) are the two currently active NPDES permitted facilities within the HUC 

11110105-031 reach.  In addition, this reach is listed as Category 4a Waters: Impaired Waterbodies 

with Completed TMDLs for total phosphorus, total copper, and total zinc and as Category 5 Waters: 

Arkansas Water Quality Limited Waterbodies (Streams) 2010 303(d) list for non-attainment of total 

dissolved solids. 

 



Initial Reg. Section 2.306 Site Specific Water Quality Study 

October 28, 2016 – Rev. 3 December 2018 2 

 During the most recent NPDES permit renewal, interim monitor requirements and final permit 

limits (effective September 1, 2013) for Outfall 001 were established for chlorides (150 mg/L), sulfates 

(70 mg/L), and total dissolved solids (660 mg/L) as monthly average limitations. 

 The Tyson Foods Facility in Waldron is the largest employer in Scott County, where it is located.  

The facility has an annual payroll of approximately $36 million.  The facility is extremely important to 

the City of Waldron, Scott County, and the west central region of Arkansas. 

 

1.2  Study Focus and Objective  
 

The focus of the study completed and described in this report is the discharge from the 

Tyson Waldron treated process wastewater outfall (Outfall 001), the Unnamed Tributary, and 

the Poteau River upstream and downstream from the confluence with the Unnamed Tributary. 

 

The primary report objectives are to: 

Propose site-specific water quality criteria for chloride, sulfate, and TDS that: 

 reflect the current discharge concentrations of the Tyson Waldron 

Facility, and 

 support the designated fishery use in the Unnamed Tributary and the 

Poteau River downstream of the discharge. 

 

2.0  Significant Findings 
 

1. The designated uses for the Unnamed Tributary and the Poteau River are being maintained.  

However, those uses may not be at optimal levels because of specific non-point sources and 

un-permitted discharges documented during the study. 

2. The whole effluent toxicity testing results for the Tyson Waldron Facility reveal an excellent 

toxicity record and document that the levels of chloride, sulfate, and TDS discharged do not 

interfere with test organism health, and since these organisms serve as surrogates to the 

freshwater environment, they support the case that mineral levels are having no negative 

influence on attainment of designated uses. 

3. Habitat quality of the Poteau River for the reaches examined is sub-optimal and the habitat 

quality of the Unnamed Tributary is marginal. 

4. Chloride, sulfate, and TDS measurements in the Poteau River upstream of the confluence 

with the Unnamed Tributary were occasionally atypical during storm events, suggesting non-

point source influences upstream. 



Initial Reg. Section 2.306 Site Specific Water Quality Study 

October 28, 2016 – Rev. 3 December 2018 3 

5. Other water quality measurements were typical for small Arkansas River Valley Ecoregion 

streams, although temperatures during August were very warm, reflecting the excessively hot 

ambient conditions of the period. 

6. The macroinvertebrate community was in attainment of the fishery use at both the Poteau 

River stations during both the spring and the fall according to the ADEQ multimeric index. 

7. Biotic Index scores at all stations suggested that the benthic communities may have been 

influenced by organic enrichment above and below the point source discharges. 

8. The fish collections for the Poteau River were typical of small Arkansas River Valley 

Ecoregion fisheries and the Unnamed Tributary reflected a seasonal fishery. 

9. The Poteau River Station (PR-2) downstream of the confluence with of the Unnamed 

Tributary contained a higher quality fishery than the upstream station (PR-1). 

10. Non-point sources and un-permitted discharges are potentially significant issues within the 

reach of stream examined, as documented by ADEQ complaint investigations and noted 

during the study. 

 

3.0  Background 
 

3.1  Introduction 
 
 The current permit for the Tyson Waldron Facility (NPDES AR0038482) was effective 

October 1, 2010 and expires September 30, 2015.  The facility is classified under the Standard 

Industrial Classification (SIC) as 2015, Poultry Slaughtering and Processing.   According to the 

Statement of Basis for the effective permit the facility design flow is 1.25 mgd. The facility discharges 

treated process wastewater and boiler blowdown.  The treatment system for the facility consists of 

primary and secondary pretreatment screening, dissolved air floatation unit, first stage pretreatment, 

anaerobic lagoon, extended aeration activated sludge, final clarification, UV disinfection, and post 

aeration.  Aluminum Sulfate is added for phosphorus removal.  The Tyson Waldron Facility is 

classified as a Minor industrial.  There are no active Consent Administrative Orders or Notice of 

Violations for the facility.  The schedule of compliance for the facility provides an option to complete a 

water quality study to address new or revised permit limitations.

 The Arkansas Water Quality Standards - Regulation No. 2 allows modification of water 

quality standards under various conditions.  Specifically, Section 2.306 of the WQS allows the 

removal of a designated use other than a fishable or swimmable use, and for establishment of 

less stringent water quality criteria without affecting fishable or swimmable uses.  This project 

report documents the information required to amend Regulation 2 through 3rd party rulemaking.   



Initial Reg. Section 2.306 Site Specific Water Quality Study 

October 28, 2016 – Rev. 3 December 2018 4 

 

3.2  Designated Uses – Water Quality Criteria 
 

The designated uses for the Unnamed Tributary and the Poteau River are those listed in 

the WQS for Arkansas River Valley streams with watersheds less than 10 mi2, and greater than 

10 mi2, respectively.  The designated uses, Use Variations, and Variations for the Unnamed 

Tributary and the Poteau River are listed below.  They are as follows: 

 

Unnamed Tributary to Poteau River 

 Secondary Contact Recreation 

 Industrial and Agricultural Water Supply 

 Seasonal Arkansas River Valley fishery 

 No Domestic Water Supply Use 

Criteria for Unnamed Tributary to the Poteau River at Waldron – chlorides 150 

mg/L, sulfate 70 mg/L, and TDS 660 mg/L 

 

Poteau River (from HWY 71 to Stateline) 

 Primary Contact Recreation 

 Industrial and Agricultural Water Supply 

 Perennial Arkansas River Valley fishery 

 No Domestic Water Supply Use – Highway 71 to stateline 

Criteria for the Poteau River at Waldron Highway 71 to stateline – chlorides 120 

mg/L, sulfate 60 mg/L, and TDS 500 mg/L 

 
3.3  Permit Limitations 
 

The effective permit for the facility (October 1, 2010 – September 30, 2015) contains both 

interim and final permit limits for Outfall 001 as shown in Tables 3.1 and 3.2. 

 



Initial Reg. Section 2.306 Site Specific Water Quality Study 

October 28, 2016 – Rev. 3 December 2018 5 

 

Table 3.1.  Interim Effluent Limitations for Outfall 001, Tyson Foods Waldron (NPDES AR 0038482). 
 

Effluent Characteristics 
 

Discharge Limitations 
 

Monitoring Requirements 

Mass (lbs/day, 
unless otherwise 

specified)

Concentration  
(mg/L), unless 

otherwise 

Frequency Sample Type 

Monthly 
Avg.

Daily
Max

Monthly
Avg. 

Daily Max

Flow 
N/A N/A Report,

MGD 
Report,
MGD 

once/day totalizing meter 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 

156.4 234.6 15 22.5 
once/month 6-hr composite 

Biochemical 
Oxygen Demand (BODS) 

166.8 271.1 16 26 
once/year 6-hr composite 

Total Suspended Solids (TSS) 156.4 234.6 15 22.5 once/month 6-hr composite
Ammonia Nitrogen (NH3-N)       
(April-October) 41.7 58.4 4 5.6 once/month 6-hr composite
(November-March) 41.7 83.4 4 8 once/month 6-hr composite 
Dissolved Oxygen N/A N/A 5.0 (Inst. Min.) once/week grab
Fecal Coliform Bacteria (FCB)  (colonies/100 ml)   

 N/A N/A 400 (Inst. Max.) once/month grab
Oil and Grease (0 & G) 83.4 145.9 8 14 once/month grab 
Copper, Total Recoverable Report Report Report µg/L Report µg/L once/month grab
Zinc, Total Recoverable Report Report Report µg/L Report µg/L once/month grab 
Total Phosphorus 20.9 41.7 2 4 twice/month grab
Total Nitrogen 1,073.8 1,532.5 103 147 once/month grab
Chlorides Report Report Report Report once/month grab
Sulfates Report Report Report Report once/month grab
Total Dissolved Solids Report Report Report Report once/month grab

pH N/A N/A 
Minimum
6.0 s.u.

Maximum 
9.0 s.u.

once/week grab 

Chronic  WET Testing N/A N/A Report once/quarter 24-hr composite

 

 



Initial Reg. Section 2.306 Site Specific Water Quality Study 

October 28, 2016 – Rev. 3 December 2018 6 

 

Table 3.2.  Final Effluent Limitations for Outfall 001, Tyson Foods Waldron (NPDES AR 0038482). 
 
Effluent Characteristics 

 
Discharge Limitations 

 
Monitoring Requirements 

Mass 
(lbs/day, unless 

otherwise 
specified)

Concentration
(mg/L), unless 

otherwise specified) 

Frequency Sample Type

Monthly 
Avg. 

Daily 
Max 

Monthly 
Avg. 

Daily 